Draft Environmental Statement
related to the construction of
Skagit/Hanford Nuclear Project,

Units 1 and

Docket Nos. STN 50-52.

Puget Sound Power & Li
P(H ific Power and LI 1ht

The \«A‘./ll‘:JHH(;ﬂ(H! Water P«
Portland General Electric !

W.l\,\"\\”(!!. State
Energy Facility Site Evaluat
Olympia, WA 28504

Cooperating Agencies

U.S. Department of Interior
Bureau of Reclamation
Boise, 1D 83724

Uu.sS l)-‘;hﬂ“!\ﬂl)! f Enerqy

e Richland Operations Office
Richland, WA 99352

e Bonneville Power Administration

Portland, OR 97208

2C35120106 820430
PDR ADOCK 05000522
D PDR







NUREG-0894

related to the construction of
Skagit/Hanford Nuclear Project,
Units 1 and 2

Docket Nos. STN 50-522 and STN 50-522
[...]
The staff recommends that the monitoring program include fish effect observa-
tions and, if necessary, discharge concentrations of chlorine residual be
reduced, through dechlorinating, to 0.1 mg/1.

3.3.3 Transmission System

3.3.3.1 Alternative Routes

The discussion of aiternative transmission routes was prepared by Bonneville
Power Administration (BPA), a cooperating agency, as part of the contribution
to this Environmental Impact Statement. This discussion is contained in
Appendix J to this EIS.

3.3.3.2 Alternative Design, Construction, and Maintenance

The alternative designs and construction are discussed in Appendix J.

S/HNP DES




4. PROJECT DESCRIPTION AND AFFECTED ENVIRONMENT
4.1 PLANT DESCRIPTION

&8.1.1 Extefnal Appearance and Plant Layout

Figure 4.1 shows a plan of the plant site, indicating relative placement of the
various facilities and buildings of the Skagit/Hanford Nuclear Project. Figure
4.2 shows an artist's sketch of the proposed project.

The project will consist of two, similarly placed, 1275 MWe nuclear generating
units with associated facilities. The plant structures will be of functional
design with an effort to achieve aesthetically pleasing appearance.

The 46.2-m (140-ft) diameter and 72.7-m (220-ft) high reactor building will be
made of reinforced concrete. The adjacent, 30.4-m (92-ft) high fuel building
and the 28.1-m (85-ft) high auxiliary building will have an exterior of metal
siding with color and texture compatible with the surroundings. The 13.3-m
(40-ft) high diesel generator building and the 31.7-m (96-ft) high control
building, located north of the auxiliary building, will have similar exterior
finishes.

On the east side of the auxiliary building, the 46.6-m (141-ft) high turbine
building will be faced w'*h precast concrete panels and metal siding. Two
mechanical-draft cooling towers on a common basin, serving as an ultimate heat
sink, will be located about 115.8 m (350 ft) south of each reactor building.
The radwaste building, common to both units, will be built about 115.8 m

(350 ft) south of the Unit 1 turbine building.

The three mechanical-draft cooling towers, each 83.6 m (253 ft) in diameter and
19.8 m (60 ft) high, will be located about 330 m (1,000 ft) south of each
turbine building.

4.1.2 Reactor and Steam-Electric System

The S/HNP is a two-unit electric generating plant. The S/HNP will utilize two
light-water-moderated boiling-water reactors (BWRs) supplied by the General
Electric Company and two turbine generators supplied by the Westinghouse
Electric Corporation. Each of the two S/HNP units is designed for an operating
life of 40 years.

In the BWR, water circulates through the reactor core, absorbing heat at a rate
equivalent to the nuclear steam supply system (NSSS) power level. The heated
water boils, and the resulting steam, which accumulates at the top of the
reactor vessel, is piped to the turbine. In going through the turbine, the
steam expands, loses energy, and cools. The steam is then condensed in the
main condenser into liquid (condensate) and is treated in the condensate
demineralizers to remove any impurities it may have picked up in the pipes.
turbine or condenser. The treated liquid, called feedwater, is then heated and
pumped back for use in the reactor, once again becoming reac‘or coolant.

S/HNP DES 4-1



z

-
- »
0
.
» o -
. X '
yoa -
. B . s
2
w0 J
'
n
Bl
v "

l

yiect

structures

-
=
tipc« HA

e

W

ASC/ER, 1981)

—




S30 dNH/3

—’—-“‘«-—i“ T
N e .

T




Th

e Bechtel Power Corporation ‘s the architect/engineer for the design
curement, and construction management of the S/HNP
f a BWR/6 reactor system, auxiliary systems (including
the abi1lity to safely shut down the reactor under adverse
ind appropriate strumentation The reactor system has a
power level o 00 MWt, with a core rated power level of

h nuclear reactor 5 uranium enriched i1 35 Uranium
compacted and sintered into cylindrical pellets, is enclosed
>, which are evacuated, backfilled with helium, and sealed with
A fuel bundle is composed of 63 fuel rods and one water-
an 8 by 8 array The fuel bundie is contained within a
fuel | 11CT qn‘ﬁv% reactor coolant flow The fuel channel and the fuel
undle » collectively referred to as a fuel assembly. A total of 848 fuel
emblies wi comprise the core [he initial core will ~zontain fuel bundles

ccmmon average enrichment, ranging from approximately 1.6 to 2.2

weight U-235, depending on initial fuel cycle requirements
) h initial assembly will be blended with additional
\able poison The reload fuel will contain fuel bundles having
chment 1n the range of 2.4 to 3.0 percent by weight U-235 The
assemblies will confine fission fragments and their decay
e 1ssembly. thereby keeping the concentration of

t"l’ ’ff“'i“". ﬁt 1‘L?Vv “\.’[""‘)

edt

thermal power are controlled during normal operation by the
system and flow contrcl of the recirculation water The
ntrol elements are the control rods The control rods are
r power distribution shaping and for shim control of long-
hanges that occur as a result of fuel irridiation A control
of a sheathed cruciform array of stainless steel tubes filled with
powder ) )Orof n the control rod captures neutrons, thus
wuc lear yin r on There are a total of 205 control rod
lation flow control system will regulate
me within th ) to follow rapid load changes. The volume of
the amount of neutron moderation and the
1on The recirculation flow control system will
he reactor power ievel by 25 percent or less for

the co circu

f the turbine-generator units consists of the turbine, generator
exciter, controls, and required subsystems The turbine is an 1800-rpm,

4

indem-compound, six-flow machine, with one high-pressure turbine and three
low=pressure turbine: Exhaust steam from the high-pressure turbine will pass

through moisture separator-reheaters before entering the three low-pressure
¢+

turbines A pertion of the steam from the high-pressure and low-pressure
turbines 15 extracted for feedwater heating

generator i1s a direct-driven, three-phase, 60-Hz, 1800-rpm, conductor-

led, snychronous generatcr rated at 1480 MVA at a 0.90 power factor The
generator rotor is cooled by circulating hydrogen that, in turn, is cooled by
water The generator starter is cooled by the water of a closed-loop cooling

system




The turbine-generator design rating is 1331.8 MWe gross at throttle condit ,
of 975.5 psia and 1190.8 Btu/1bm, and at a low-pressure turbine exhaust pres-
sure of 1-in. HgA in each condenser shell For the rated condition, the
turbine cycle use power is 3838.5 MWt, and the associated core thermal power
3833 MWt With valves wide open, the turbine generator gross electrical rating
is 1387.6 MwWe

The turbine exhaust steam enters the condenser where it is condensed and
recirculated to the reactor The condenser is a three-shell multi-pressure
condenser with type 304 stainless steel tubes and a total heat transfer area of
111,510 m* (1,239,000 sg ft)

Those gases that do not cendense are drawn from the condenser and processed in
the off-gas system. The circulating water system will cool the condenser
Water from the mechanical-draft cooling towers will be pumped through the
condenser and returned to the cooling towers

In-plant electrical consumption, including transformer losses and cooling tower
makeup pump requirements, will be approximately 57 MWe when a unit is running.
fhe net electrical generation for distribution outside the plant will be
approximately 1275 MWe for each unit at rated conditions

4.1.3 Ql,ﬂw} Water Use

An average of 1.77 m°/s (62.4 cfs) of makeup water [2.65 m3/s (93.6 cfs)
maximum] would be required for plant operation Table 4.1 gives a breakdown of
the estimated plant water uses for various operating conditions. This water

would be withdrawn from the Columbia River at river mile 361.5

The quantity of makeup water is primarily dependent upon water losses fr
circulating water system in the form of cooling tower evaporation, drift,
blowdown (see the section on heat dissipation system in Section 4.1.4

description) The water balance of the plant involves the following sys

4

(1) circulating water system

(2) raw water pretreatment system
makeup demineralizer system
domestic water system
standby service water system
fire protection system
plant irrigation system
liquid radwaste system

Figure 4.3 shows water use for normal operation.

S }YN" l“ S




mmer ondition

itput of NSSS (N

ighted average

m .‘,x,} 1N '40)'”"'?" <

wn withdrawa




weabeirp asn 433eM £ 24nbiLy

1861 ‘v WawpuaWY ‘HWI/OSV dNH/S 30HNOS




4.1.3.1 Wwater Consumption

The consumption losses in the plant water use would be in the form of cooling
tower evaporation and drift and would average about 95,390 1pm (25,200 gpm) or
47,695 ipm (12,600 gpm) for each unit), of which 378 1pm (100 gpm) would be due
to the drift loss. Approximately 10,600 1pm (2,800 gpm) of the makeup water
would be returned to the Columbia River as a result of cooling tower blowdown
(S/HNP ASC/ER, 1981)

4.1.3.2 Water Treatment

The raw Columbia River water would be treated by the raw water pretreatment
system The raw water pretreatment system would consist of a clarifier and
filters The clarification step involves the addition of aluminum sulfate and
a polyelectrolyte, such as Separan (Dow®). The filters that follow the ¢ . *i-
fication step would be backwashed periedically. This system would provide
clarified and filtered water to the domestic water supply and sanitary
facility, the demineralization system, and the circulating water pump bearings
and seals The sludge from the clarifying and the filter backwash would be
routed to the low-volume waste treatment system

The domestic water suppl, w~would be disinfected by adding sodium hypochlorate to
make it suitable for human consumption and for sanitary purposes. The filtered
water would be treated in the demineralization system to provide makeup cooling
water systems The demineralization system would consist of two trains, each
having an activated carbon filter, a cation bed demineralizer, an anion bed
demineralizer, and a mixed-bed polisher.

When exhausted, the cation and anion resins in the demineralizer units would be
regenerated with sulfuric acid and sodium hydroxide, respectively The
regenerant waste would be collected in a neutralization tank and neutralized.
The neutralized waste would flow to the 'ow-volume waste treatment system. The
waste water collected by floor drains in nonradioactive areas throughout the
plant would be treated by the low-volume waste treatment system.

The low-volume waste treatment system would consist of a 1ined sedimentation
settling basin for 0il and solids separation, a parallel plate separator and a
cartridge emulsion breaker for secondary oil separation, and pH adjustment
aquipment to maintain pH values of treated effluent within a range from 6.5 to

8.5 Effluent from the low-volume waste treatment system would be pumped to
the plant discharge line

The sanitary wastewater would be treated by a package sewage treatment plant
with a percolation pond. The package sewage treatment plant could be a typical
package activated sludge system that consists of a primary sedimentation tank,
an aeration tank, and a secondary sedimentation tank. The primary
sedimentation tank would remove solids, which can settle, from the raw sewage
water Then, the effluent would enter the aeration tank and be subject to
treatment by activated-sludge organisms. During this time period, abscrption,
flocculation, and various oxidation reactions would take place. The effluent
from the aeration tank would be passed on to the secondary sedimentation tank
where the flocculant microorganisms would settle out. The final effluent from
the secondary sedimentation tank would be clear and low in BOD. The applicant
has stated that the overall treatment efficiency and effluent quality would

S/HNP DES 4-8




comply with the guideline of 40 CFR 133, "Secondary Treatment Information”
(S/HNP ASC/ER, 1981) The final effluent would be discharged to a percolation
pond for disposal

During the initial phase of construction, chemical toilets would be provided

and serviced by a contractor These toilets do not use an external water
supply, nor do they discharge any liquids or solids. The units are self-
contained. unbreakable. and leak resistant. The waste from the toilets would
be disposed off ite by a licensed sanitary disposal contractor. The staff

1

recommends that the applicant ensure that the licensed sanitary disposal
contractor selected has facilities that treat, store, or dispose of waste
materials in conformance with Washington State Department of Ecology Dangerous

Waste Regulations [Washington Administrative Code (WAC) 173-303)].
4.1.4 Co« ‘.: Y "rnr"*.
4.1.4.1 System Description and Operational Modes

A mechanical-draft cocling tower system utilizes evapcrative cooling by

ontacting the warm water with air The water is cooled both by sensible and
by evaporative heat transfer The cooled water is collected in a pasin at the
base of the tower

During this cooling process, a small percentage of the total water inventory is
lost due to evaporation and <rift In addition, water is discharged from the

system through system blowdown, which is required to limit the concentration of
naturally occurring river salts in the closed cycle resulting from the evapora-

The heat dissipation systems for each unit are designed to cool 29.6 m3/s
(468,000 gpm) of cooling water, rejecting 9.0 x 10° Btu/hr to the atmosphere.
Round mechanical draft cooling towers would be used. The heat load for the
cooling towers comes almost entirely from the 27.7 m®/s (439,000 gpm) flow

through the condenser (travel time across the condenser is approximately

35 sec) The temperature rise across the condenser would be about 16.5°C
(40.3°F) The only other major heat dissipation subsystems are the circulating
water booster system and the service water system. These systems provide

|

cooling water for plant heat exchangers, cooling coils, and result in less than
percent of the heat load on the cooling towers.

Three mechanical-draft cooling towers are proposed for each unit. Each cooling
tower would be approximately 18.2 m (60 ft) high to the top of the fan stacks
with diameter of aporoximately 76.2 m (250 ft). Each tower is provided with

11 fans used to induce the draft required (approximately 58.6 x 104 m®/s) to
operate the tower. The discharge velocity from the fan stacks would be approxi-
mately 5.5 mps (18 fps)

Cooling water for condensing the turbine exhaust is supplied to the condenser
by circulating water pumps located in the circulating water pumphouse. These
pumps take suction from the tower basins and are designed with sufficient

S/HNP DES 4-9




hydraulic head to pump through the condenser back to the cooling tower
distribution system.

water is lost from the heat dissipation system by evaporation, drift, and

b lowdown To balance these losses, makeup water from the Columbia River is
required. Air quality impacts from operations are discussed in the section on
air quality (see Section 4.2.10.2)

he design values used for blowdown are based on a dissolved solids concentra-
tion factor of ten in the water of the cooling tower as compared with river
water The blowdown rates calculated for normal operation vary from about
4,160 to 14,000 Tpm (1,100 to 3,700 gpm). A higher rate [that is, up to
20,650 Tpm 75 500 gpm)] may be needed on occasion to lower the concentration of
dissolved s.lids in the circulating water system. The compositions of the
Columbia liver and blowdown water are given in the section on water quality
(see Section 4.2.3.2).

Expected values of evaporaticn, blowdown, and drift rates are given in

Table 4.2 as a function of time of year. Each value given is an expected
average value during a month.

The following listing gives approximate values of both maximum and annual
average water use for the heat dissipation system. The results from experi-